
Centre - Eau Terre Environnement

Annual Report 2011-2012



Annual Report from 1 May 2011 to 30 April 2012

Available in electronic format at www.ete.inrs.ca/ete/publications#rapports_annuels

Compilation and Design

Mathilde Renaud

Language Revision

Bill Robinson

Cover Page Photos

Lorenzo Perozzi (top) and Christian Martel (bottom)

Photo Credits

Jessy Barrette, Paschale Bégin, Yves Bégin, Denis Bernier, Dan Beveridge, Satinder Kaur Brar,  
Jean-Daniel Bourgault, Arnaud De Coninck, Mathieu Des Roches, Christian Fleury, Claude Fortin,  
Lyal Harris, Karita Hudelson, Craig Jewell, René Lefebvre, MDA and Canadian Space Agency,  
Natural Resources Canada, Antoine Nicault, Julie Perreault, Danae Pitre, Danilo Rizzuti,  
[...]
the microbial food chain. Bio-optical work focuses on counting and characterizing microorganisms, monitoring their fluorescence, describing 
their morphometry and taxonomy, and studying their physiology.

Gas chromatography system

CONTACT:
Dr. Lyal Harris, lyal.harris@ete.inrs.ca

Geodynamics

Structural and tectonic interpretation of field and geophysical data and simulation of geological processes to assist mineral and oil prospecting

Field studies and advanced geophysical data processing com-
bined with physical, numerical, and geophysical simulations 
enable researchers to interpret the geometry and evolution of geo-
logical structures and to identify the structural and tectonic con-
trols of mineral deposits and oil traps. The progressive deforma-
tion of the physical simulation models can be observed using 
computed tomography.

The main equipment includes

�� High-speed centrifuge (1000 g), which enables the scaling of 
deformation models (made of plasticine and silicone mastic) 
to simulate the ductile deformation of rocks and diapirism

�� Sandboxes, which are used to perform deformations (control-
ling for speed and constraints) to simulate brittle and brittle–
ductile deformation of rocks, effects of basement structure 
and lithological heterogeneities, and pluton formation

�� Work stations equipped with interactive screens and specialized software for geophysical data processing (Oasis MontajTM and GM-SYS 
2D extension, Geosoft), geotechnical 2D analysis (UDECTM 5.0, Itasca), 3D reconstruction (GOCAD®, Gocad Research Group), and PIV 
imagery (StrainMaster, LaVision)

3D image of a folding model in a channel flow

22



Hydrological numerical models

Several hydrological modeling software programs have been developed by the Centre’s researchers.

To assist river hydraulic studies

H2D2/MODELEUR: H2D2 is a finite-element software program that is modular and extendable. It is used to solve the shallow water equations, 
also known as St. Venant, advection-diffusion with different kinetics and bottom sediment transport. It can be used coupled to MODELEUR, 
a specialized geographic information system (GIS) for applications in river hydraulics.
www.gre-ehn.ete.inrs.ca/H2D2

To assist surface water management at the watershed scale

HYDROTEL/PHYSITEL: HYDROTEL is a distributed hydrological model combining remote sensing and GIS data. This model can simulate a 
whole set of hydrological processes such as inflows to hydroelectric reservoirs, maximum flood levels (for dam safety), the role of wetlands 
and land-use planning within the hydrological cycle of watersheds. PHYSITEL, a specialized GIS, enables database formatting for various 
distributed hydrological models.
http://url.in.rs/hydrotel

GIBSI: Integrated modeling and data management software program for watersheds that includes a database management system and a GIS. 
It supports decision-making by enabling water managers to explore different resource and land use strategies at the watershed scale (e.g., 
assessment of beneficial management practices in agriculture; evaluation of contamination risks for drinking water sources).
http://url.in.rs/gibsi

CONTACTS:
H2D2: Dr. Yves Secretan, yves.secretan@ete.inrs.ca
HYDROTEL & GIBSI: Dr. Alain N. Rousseau, alain.rousseau@ete.inrs.ca

CONTACTS:
Dr. Monique Bernier, monique.bernier@ete.inrs.ca
Dr. Karem Chokmani, karem.chokmani@ete.inrs.ca

Applied remote sensing

Analysis of earth observation images to map and model different processes, particularly those related to water resources in northern environ-
ments

Satellite radar (RADARSAT, ASAR, TerraSAR-X) and optical 
(GeoEye, Quickbird, Ikonos, NOAA) imagery enables researchers 
to develop applications to measure and monitor water resources, 
the cryosphere (snow, ice, frozen soil), and wind resources. The 
Centre possesses several hundred images along with specialized 
software to process and analyse those images (Geomatica®, 
eCognition, ArcGIS, and MATLAB®).

Field measurements (with snow sampler, georadar, GPS and 
camera, weather stations, and moisture probes) are used to cali-
brate and validate the algorithms developed.

RADARSAT-2 image centred on Kuujjuaq harbour (© MDA and Canadian Space Agency)

23

http://www.gre-ehn.ete.inrs.ca/H2D2
http://url.in.rs/hydrotel
http://url.in.rs/gibsi


LABORATORIES FOR SCIENTIFIC AND TECHNOLOGICAL INNOVATION IN 
ENVIRONMENT
 
These laboratories host the larger research equipment not compatible with conventional laboratories, and applied research pilot units that 
require a more robust work environment.

Environmental hydraulics

Simulation of waves, tides, and strong river currents in a large-scale flume to develop sustainable approaches of shoreline management

This multifunctional large-scale flume is the fourth largest, and by 
far the most versatile, facility of its kind in the world. Simulations 
can be done at scales from 1:5 to 1:1 depending on processes.

Potential applications are numerous. It can used for example to

�� Model the stability profile of beaches

�� Model sedimentation in ports and marinas

�� Study the interaction between waves and currents on coastal 
and offshore structures

�� Model wave runup and overtopping on coastal structures 
caused by sea level rise

�� Simulate tidal effects on port structures

�� Simulate ice effects on shorelines in the presence of waves 
and currents

�� Model pollutant dispersal and transport in complex hydraulic 
systems

�� Design shore protection infrastructure and scheme

The flume is 120 m long, 5 m wide, and 5 m deep. It is equipped 
with a 10-t gantry crane and includes

�� Wave maker to produce different types of waves

�� Wave absorber (rock riprap)

�� Water transfer system to a 3500-m3 reservoir to simulate 
tides

�� Bidirectional water circulation system to produce a 5 m3/s 
flow generated by a thruster

�� Series of 13 multipurpose supports for measuring instru-
ments (flow rate, turbidity, topography, etc.) and 13 other 
supports for water level measuring instruments

�� Data acquisition system with a capacity of more than 1600 
sensors

Sedimentological analyses can be done on-site with a CT scan-
ner (see next section) and small-scale flumes that can reproduce 
steady flows, waves, and gravity movements.

CONTACT:
Dr. Bernard Long, bernard.long@ete.inrs.ca

Large-scale flume (© Denis Bernier)

24



Computed tomography

Non-destructive measurements of density variations in solid bodies (internal structure, porosity, etc.) and of dynamic processes, mainly in 
hydrology

The Centre’s computed tomography (CT) facility consists of a Siemens SOMATOM Sensation 64 CT scanner, a data storage and treatment 
unit, a sedimentology laboratory, and equipment for hydraulic, biosedimentology, and hydrology experiments. This world-class infrastructure 
is unique in Canada.

Modified from medical equipment, the scanner enables the 3D 
study of solid structures and liquid flows using a volume cre-
ated from a series of simultaneous images with submillimetre 
resolution.

The equipment is configured to accommodate a wide range of 
applications. The scanner is sensitive to density variations of 
0.1%. It has a 70-cm-diameter opening and a source/sensor 
configuration enabling 360° measurements around the analysed 
body. Finally, it is installed on 4-m-long rails, enabling the analysis 
of long objects such as tree trunks and sediment cores.

The facility also includes instruments such as a laser granu-
lometer, aquariums and pressure compartments to measure 
bioturbation, and hydraulic mini-flumes to reproduce one-way 
currents, waves, and gravity movements. The mini-flumes come 
with instruments such as PIV, ADCP, and ADV current profilers, 
resistivity probes, OBS, and cameras. The large-scale flume (see 
previous section) can be used to scale up the measurements 
made with the mini-flumes.

This very precise equipment can be useful in a large variety of 
research fields, including marine engineering (measurement of 
sediment transport), geological engineering (geological risks and 
behaviour of gas hydrate), hydrogeology (fluid and contaminant 
migration), forestry (impacts of insect pests), dendrochronol-
ogy (density variations in tree rings), palaeontology (detection of 
microfossils in sediment), marine ecology (benthic fauna behav-
iour), metallogeny (analysis of 3D structure of alloys), petrography 
(rock core analysis), and archaeology (analysis of internal struc-
ture of metallic artefacts).

CONTACT:
Dr. Bernard Long, bernard.long@ete.inrs.ca

SOMATOM Sensation CT scanner (with mini-flume in bottom image)

25



Bioprocesses

Development and optimization of biological transformation processes used to convert waste into value-added products

All steps of the conversion process can be carried out using modular units, including conditioning of the raw material, waste transformation, 
and recovery of the end product. The objective is to develop, optimize, and scale new bioprocesses and recover, purify, and characterize the 
various products obtained from fermentation.

Either waste (urban, industrial, and agricultural) or synthetic cul-
ture media can be used as substrate. The value-added products 
obtained can be microbial and fungal biopesticides, microbial 
inoculants, plant growth promoters, industrial enzymes, biopoly-
mers, biofuels, biosurfactants, and biohydrogen.

Two hydrolyzers (of 150- and 2000-litre capacity) are used to 
prepare the substrates. The facility includes two instrumented 
fermentation laboratories, one reserved for waste and the other 
for synthetic media in order to avoid any contamination. Each fer-
mentation laboratory has its own bioreactors (of 5-, 15-, 150-, and 
2000-litre capacity).

The final step, recovery of the end product, uses the following 
modules to treat the fermented broth:

�� Continuous centrifuge

�� Microfiltration and ultrafiltration unit

�� Protein separation system using chromatography and ion 
exchange

�� Spray dryer to obtain powder or granules

�� Freeze dryer

The main analytical instruments used are

�� Flow cytometer

�� DNA thermal cycler

�� Electrophoresis system

150- and 2000-litre capacity hydrolyzers

CONTACT:
Dr. Rajeshwar Dayal Tyagi, rd.tyagi@ete.inrs.ca

Continuous centrifuge

26



Environmental electrotechnologies

Development of electrolytic, membrane, and oxidative processes to optimize water and wastewater treatment

The objective of the LEEPO (Laboratory of environmental electro-
technologies and oxidative processes) is to develop innovative pro-
cesses to improve existing water and industrial effluent treatment 
systems and replace conventional technologies that are ineffective 
at removing microbial, inorganic, and refractory organic contam-
inants. One specific objective is to design portable compact units 
with a large spectrum of decontamination capabilities.

The main equipment includes

�� Voltamperometric unit (galvanostat/potentiostat) 

�� Potentiometric titrator

�� UV-vis and photoluminescence spectrophotometers

�� Electrocatalysis and ozonation cells

�� Sonochemical and photocatalytic reactors

�� Two electrooxidation/electrodeposition laboratory type (2–5 L) 
and one pilot-scale (100–150 L) reactors

�� Two electrocoagulation/electroflotation laboratory type and one pilot-scale reactors

�� Laboratory type (4–6 L) and pilot-scale (100–150 L) membrane bioreactors

�� Membrane units (microfiltration, ultrafiltration, nanofiltration, reverse osmosis)

Some of these modules can be installed in the mobile decontamination laboratory.

LEEPO pilot-scale equipment

CONTACT:
Dr. Patrick Drogui, patrick.drogui@ete.inrs.ca       www.leepo.ete.inrs.ca

Soil and groundwater contamination

Study of soil and groundwater contaminant behaviour and development of in situ remediation technologies at a scale intermediate between the 
laboratory and the field

The following equipment is used to simulate groundwater flows, 
monitor contaminant transport, and test new decontamination 
technologies for soil and groundwater:

�� Two reservoirs of 4 and 9 m3 to test in situ remediation tech-
nologies by replicating injection/extraction patterns

�� Mobile multiphase extraction and soil washing units equipped 
with monitoring instruments

�� Columns used to study soil contaminant migration and test 
different passive treatment methods (natural attenuation, 
reaction wall)

�� Columns of different volumes to test the performance of active 
treatment methods (air sparging, venting, biodegradation, soil 
washing with surfactants, and chemical oxidation)

�� Laboratory that can be cooled to 6 °C (groundwater 
temperature)

�� Measuring instruments to characterize sampled soils, water, and organic phases (granulometry, characteristic curve, density, viscosity, 
interfacial tension, contact angles)

Multiphase extraction and soil washing test

CONTACT:
Dr. Richard Martel, richard.martel@ete.inrs.ca

27

http://www.leepo.ete.inrs.ca


Mobile decontamination laboratory

MOBILE FACILITIES
 
These facilities are used to carry out on-site tests and analyses. In addition to the following facilities, a modified truck serves as a biogeo-
chemistry laboratory to prepare and process field samples directly on-site before transport.

Decontamination

Pilot-scale implementation of environmental technologies using chemical, physical, and biological processes to optimize decontamination 
methods for liquid and solid residues

This mobile facility is used to test a whole set of decontamina-
tion technologies directly on the sites where the wastewater or 
contaminated soils are produced. The trailer can accommodate 
various treatment units that can be specifically assembled to meet 
different decontamination needs.

Liquid residues that can be treated include contaminated ground-
water and municipal, industrial, and agroalimentary wastewater. 
Decontamination processes for solid residues can apply to soil, 
industrial waste, hazardous material, and sewage sludge. Some 
experimental setups can address complex issues such as mixed 
contamination or contamination implying refractory pollutants.

The main modular units are

For liquid residues

�� Lamellar clarifier

�� Bioflotation/biofiltration/sequential batch reactor

�� Filter press

�� Tray filter

�� Centrifuge

�� Rotary ring press

�� Ion exchanger

�� Adsorption column

For solid residues

�� Screening unit

�� Magnetic separator 

�� Shaking table

�� Fluidized bed

�� Flotation cells

CONTACTS:
Dr. Jean-François Blais, jean-francois.blais@ete.inrs.ca
Dr. Guy Mercier, guy.mercier@ete.inrs.ca

28

Lamellar clarifiers with instrumentation



Aquifer characterization

Development of detailed field characterization techniques for aquifers to assist numerical modeling

The main equipment used to characterize the physical and geo-
chemical properties of aquifers is a Geotech 605 drilling and 
sounding rig. Data collected with this equipment enable research-
ers to model flows and contaminant transport within aquifers. 
Researchers are also able to evaluate aquifer sensitivity to con-
tamination and determine the most appropriate protection and 
exploitation strategies for sustainable management of the ground-
water resource.

This crawler-mounted rig can simultaneously record several data 
parameters, enabling the identification of materials and determin-
ation of their mechanical and electrical responses and porosity. 
It can be used for soil or groundwater sampling, eliminating the 
need for permanent observation wells. The system can also be 
used to install observation wells by penetration (without drilling). One of the spindles can be used to make soundings by cone penetration 
(CPT) up to 30 m deep in loose sediments, and the other is equipped with a pneumatic drill to make soundings by rotary percussion up to 
50 m deep in rocks and in sediments.

GEORIG 605 in the field

CONTACT:
Dr. René Lefebvre, rene.lefebvre@ete.inrs.ca

Characterization of rocks